amranas. FCC RF Test Report Report No. : FG460505P

N77(60M)_CP- N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_High_CH

Ref Lyl Offset 18.64 0B

Scale/Div 10.0 48 Ref vl 0 dBm

e e

N77(60M)_CP- N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Left_High_CH_cHp_PAss OFDM_QPSK_Edge_1RB_Right_High CH

KEYSIGHT lnput nFreg 3 Aen: 20 68
RT e o an Gale. OF jHokd 500500

Freq Rk Int
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amranas. FCC RF Test Report Report No. : FG460505P
N77(60M)_CP- N77(100M)_CP-
OFDM_QPSK_Outer_Full_High_CH OFDM_QPSK_Edge_1RB_Left Low_CH

Ref Ly Offset 18.67 0B
Ref Val 0 dBm

N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp_PAsS OFDM_QPSK_Edge_1RB_Right_Low_CH
KEYSIGHT Input

[Spectum anayzer 1
[Spunous Enissicns

In " KEYSIGHT Insut RF
an - Cou

RT o Freaq Rt In{ 1 &

BT o

Stop 3.730 GHz|

Sweep 280 m:

“Total Channel Power

Total P
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samranis. FCC RF Test Report

Report No. : FG460505P

N77(100M)_CP-

OFDM_QPSK_Edge 1RB_Right Low CH_cHP_PAss

BVideo BW §1.000 kHz*

N77(100M)_CP-

Sweep 280 m:

OFDM_QPSK_Outer_Full_Low_CH_cHpP_PASS

KEYSIGHT |"ll"|‘
u

fot Fregy
p an Gale: O okt 500500
RT o o prasa

Freq Rk Int v Radia St Mone

BVideo BW §1.000 kHz*

“Total Channel Power

Total P

Sweep 280 m:

N77(100M)_CP-OFDM_QPSK_Outer_Full_Low_CH

Ref Ly Offset 18.62 0B
Ref Val

Stop 3.730 GHe|

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH

Stop 3.730 GHz|

Sporton International Inc. (Kunshan)
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amranas. FCC RF Test Report Report No. : FG460505P

N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH_cHp_PASS OFDM_QPSK_Edge_1RB_Right_Mid_CH

Ref Ly Offset 18.67 0B
Ref Val 0 dBm

Stop 3.730 GHe|

Video BW §1.000 KHZ'
Sweep 280 m:

N77(100M)_CP-
OFDM_QPSK_Edge 1RB_Right_ Mid_CH_cHp_pAss

KEYSIGHT lut RF

KEYSIGHT I'IWI‘ " ?MM
up o < e
RT Freq Rat Int v R [ Ref Lyl Offset 18.66 48

Ref Val 0 dBm

BVideo BW §1.000 kHz*

Sweep 280 m:

“Total Channel Power

Total P
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samranis. FCC RF Test Report

Report No. : FG460505P

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH_cHp_pass

BVideo BW §1.000 kHz*

Sweep 2.80 ms

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left High CH_cHpP_rAss
[Specium

Sweep 280

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH_cHP_pAss
oo
I:E.:fSIGHT |'{ﬂ::

BVideo BW §1.000 kHz*

“Total Power Speciral Dersity

gocd?

Sporton International Inc. (Kunshan)

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_High_CH

Ref Vialue 30.00 dBm

Stop 3.730 GHz|

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Right_High CH

Ref Lyl Offset 18.68 48
Ref Value 30.00 dBm

Start 3.520 GHz
4 Range Takle

[spectrum Aniyzer 1
[Spurious Emissions.

KEYSIGHT Insut RF
ping

BT o

Ref Ly Offset 18.65 0B
Scale/Div 10.0 48

Ref Vialue 30.00 dBm

Stop 3.730 GHe|
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amranas. FCC RF Test Report Report No. : FG460505P

Software Version: 23.06.1602

FR1 N77 UL MIMO (Ant6)

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 641666  3624.99 C%‘Sgg'\" 51@0 00038  PASS NV

77 30 20 641666  3624.99 CFSSEEM 51@0 00038  PASS LV

77 30 20 641666  3624.99 C'BSEEM 51@0 00070  PASS HV

77 30 20 641666  3624.99 CZ‘S&EM 51@0 00048  PASS 30T

77 30 20 641666  3624.99 CZ‘S&EM 51@0 00033  PASS 20C

77 30 20 641666  3624.99 C'BSEEM 51@0 00037  PASS -10C

77 30 20 641666  3624.99 C'BSEEM 51@0 00044  PASS 0C

77 30 20 641666  3624.99 CZ‘S&EM 51@0 00032  PASS 10C

77 30 20 641666  3624.99 ng’gg’\" 51@0 00038  PASS 20°C

77 30 20 641666  3624.99 nggf("\" 51@0 00061  PASS 30C

77 30 20 641666  3624.99 nggf("\" 51@0 00062  PASS 40°C

77 30 20 641666  3624.99 CFSSQEM 51@0 00061  PASS 50°C
Sporton International Inc. (Kunshan) Page Number 1 A4d-1 of A42
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amranas. FCC RF Test Report Report No. : FG460505P

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 641666  3624.99 C%Sg?"" 51@0 18.217 19.21
77 30 20 641666  3624.99 Cfé%';?ﬂ“" 51@0 18.184 19.03
77 30 20 641666 3624.99 C&%’Z?WM 51@0 18.185 18.98
77 30 20 641666  3624.99 3‘;’%05/?&" 51@0 18.19 19.05
77 30 30 641666  3624.99 CF(SS;?M 78@0 27.763 28.76
77 30 30 641666  3624.99 Cfé%i?ﬂ"" 78@0 27.858 28.95
77 30 30 641666 3624.99 C&%’ZRAM 78@0 27.774 28.87
77 30 30 641666  3624.99 %Eéogm" 78@0 27.893 29.2
77 30 40 641666  3624.99 CF(SS;?M 106@0 37.855 39.48
77 30 40 641666  3624.99 Cfé%i?ﬂ"" 106@0 37.813 39.19
77 30 40 641666  3624.99 C&%’ZRAM 106@0 37.671 39.42
77 30 40 641666  3624.99 %Eéogfl\“ﬂ" 106@0 37.808 39.22
77 30 50 641666 3624.99 CF(’?'SEEM 133@0 47.371 48.96
77 30 50 641666  3624.99 Cfé%’j_\?ﬂ"" 133@0 47.499 49.12
77 30 50 641666  3624.99 C&%’m‘" 133@0 47.402 49.2
77 30 50 641666  3624.99 %Eéogm" 133@0 47.384 49.22
77 30 60 641666 3624.99 CF(’?'SEEM 162@0 57.908 50.74
77 30 60 641666  3624.99 Cfé%’j_\?ﬂ"" 162@0 57.795 59.7
77 30 60 641666  3624.99 C&%’Z’fﬂ“" 162@0 57.758 50.7
77 30 60 641666  3624.99 %Eéogfl\“ﬂ" 162@0 57.699 50.68
77 30 70 641666  3624.99 CF(’?'(F?EEM 189@0 67.371 69.7
77 30 70 641666  3624.99 CE%Z?AM 189@0 67.467 69.67
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amranas. FCC RF Test Report Report No. : FG460505P

77 30 70 641666  3624.99 C&%’Z?AM 189@0 67.385 69.64
77 30 70 641666 3624.99 %géogml" 189@0 67.748 69.62
77 30 80 641666  3624.99 C%‘ggEM 217@0 77.393 79.9
77 30 80 641666  3624.99 Cfé%';?ﬂ“" 217@0 77.444 79.92
77 30 80 641666  3624.99 C&%’Z?AM 217@0 77.479 79.91
77 30 80 641666 3624.99 %géogml" 217@0 77.338 80.03
77 30 90 641666  3624.99 CF(’?‘SQ?M 245@0 87.659 90.22
77 30 90 641666  3624.99 Cfé%';?ﬂ'\" 245@0 87.574 90.31
77 30 90 641666  3624.99 C&%’;?AM 245@0 87.565 90.42
77 30 90 641666  3624.99 g';éogm" 245@0 87.434 90.3
77 30 100 641666  3624.99 CF(SSQ?M 273@0 97.603 100.6
77 30 100 641666  3624.99 Cfé%';?ﬂ'\" 273@0 97.467 1005
77 30 100 641666  3624.99 C&%’;?AM 273@0 97.276 100.6
77 30 100 641666  3624.99 g';éogfl\'h" 273@0 97.551 100.6
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amranas. FCC RF Test Report Report No. : FG460505P
N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 3068

Ref Vialue 30.00 dBm ‘Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 620,00 kHz" Span 40 MHz

Tideo BW 620.00 kHz' Span 40 MKz
Sweep 1.27 ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
‘Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 620,00 kHz*

SVideo B 620,00 kHz'

Total Paver
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amranas. FCC RF Test Report Report No. : FG460505P
N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 3068

‘Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz

Tuideo BW 910.00 kHz' Span B0 MKz
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
‘Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz
Sweep 1.00 ms (1001 pts)

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505P

N77(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Vialue 30.

#Video BW 13000 MHz" Span 80 Mz

Sweep 1.00 ms (1001 pts)

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 13000 MHz"

Span 81 MHz|
Sweep 1.00 ms (1001 pts)

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 3068

‘Scale/Div 10.0 B

Ref Value 30.00 dBm

Center 3.62499 GHz
#Res BW 430,00 kHz

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8

‘Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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amranas. FCC RF Test Report Report No. : FG460505P

N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Alten: 3068 Z e 3 KEYSIGHT ot P Aen: 308
« O IHokd 100100 Corr

#Video BW 1,6000 MHz" Span 100 Mz Center 3.62499 GHz #Video BW 1.6000 MHz"

Span 100 MHz
Sweep 1.00 ms (1001 pts) #Res BW 510.00 kHz

Sweep 1,00 ms (1001 pis)

2Matics

Oooupied Bandwidh Ocaupied Bandwidth

Total Power Total Paver

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
BT o it C

#Video BW 1,6000 MHz" Span 100 Mz #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) 3

Span 100 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. : FG460505P

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 20000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts)

Total Power

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 20000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts)

Spectnum Anaiyzer
(Occupied BW
KEYSIGHT Inout RF

Center 3.62499 GHz
#Res BW 620,00 kHz

2Matics

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

#ideo BW 2.0000 MHz" Span 120 MHz|
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Spectum
(Occupied BW
KEYSIGHT It R
RT o Hing

Total Paver 271 dBm

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

#ideo BW 2.0000 MHz" Span 120 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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amranas. FCC RF Test Report Report No. : FG460505P

N77(70M)_CP- N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Alten: 3068 Z e 3 KEYSIGHT ot P Aen: 308
« O IHokd 100100 Corr

#Video BW 2.4000 MHz' Span 140 MHz 2,624 #Video B 2.4000 MHz"
Sweep 1.00 ms (1001 pts)

Total Power Total Paver

PR et

Span 140 MHz|
Sweep 1,00 ms (1001 pis)

266 dBm

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectun

ccupied BW

KEYSIGHT nout R 00 Aen 0@
RT o it C

#Video BW 24000 MHz" Span 140 Mz, C #Video BW 24000 MHz"
Sweep 1.00 ms (1001 pts) 3

Total Paver

Span 140 MHz|
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505P

N77(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Atsn: 30 68 d r5g. 3.
Gale: OF jHokd 100/100

#¥ideo B Span 160 MHz|

Sweep 1.00 ms (1001 pts)

Total Power

N77(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 27000 MHz"

Span 160 MHz
Sweep 1.00 ms (1001 pts)

Spectnum Anaiyzer
(Occupied BW

KEYSIGHT lnout RF

Spectum
(Occupied BW
KEYSIGHT It R
RT o Hing

N77(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

#ideo BW Span 160 MHz

Sweep 1,00 ms (1001 pis)

Total Paver 266 dBm

o

N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

#Video BW 2.7000 MHz" Span 160 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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amranas. FCC RF Test Report Report No. : FG460505P
N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Alten: 3068 Z e 3 KEYSIGHT ot P Aen: 308
« O IHokd 100100 Corr

#Video BW 3.0000 MHz" Span 180 MHz| 3.6249 #Video BW 3.0000 MHz" Span 180 MHz|

a
Sweep 1.00 ms ) Res BW 910 Sweep 1,00 ms (1001 pis)

Total Power 7574 M Total Paver 263 dBm

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
BT o it C

#Video BY 0 Mz Span 2| Center 3.62499 GHz #Video BW 3.0000 MHz"

Sweep 100 ms (10

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A4-11 of A42
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



amranas. FCC RF Test Report Report No. : FG460505P

N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 3068

‘Scale/Div 10.0 B ) Ref Value 30.00 dBm

Ak,

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.6250 GHz #Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
‘Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.6250 GHz #Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan) Page Number 1 A4-12 of A42
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amranas. FCC RF Test Report Report No. : FG460505P
Adjacent Channel Leakage Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Lower Upper Result Verdict
Band (kHz) (MHz) (MHz) Margin Margin
77 30 20 637334  3560.01 C%‘SEEM 1@0  -1139  -20.76 gf:;h PASS
77 30 20 637334  3560.01 CFSSEEM 1@50 2247  -1459 gf:[?h PASS
77 30 20 637334  3560.01 CF(SS;[(’M 51@0 978 -10.02 gf:;h PASS
77 30 20 641666  3624.99 CFSSEEM 1@0  -11.05  -17.33 gfssh PASS
77 30 20 641666  3624.99 ng’gﬁ’v’ 1@50 1646 1224 S5 PASS
77 30 20 641666  3624.99 C'SSEEM 51@0  -8.36 8.7 gf:;h PASS
77 30 20 646000  3690.0 CF(SSEEM 1@0  -11.61  -1592 gfssh PASS
77 30 20 646000  3690.0 CZ‘S&EM 1@50 1619 1187  °f%  PASS
77 30 20 646000  3690.0 C'SSEEM 51@0  -7.81 -7.85 gf:;h PASS
77 30 60 638668  3580.02 CZ‘S&EM 10 1231 1400  °%  PASS
77 30 60 638668  3580.02 CgSgEM 1@161  -16.35  -11.49 gf:gh PASS
77 30 60 638668  3580.02 CFSSQEM 16200 817 633  °°%  PASS
77 30 60 641666  3624.99 CFSSEEM 1@0 1016 1176 °%%  PASS
77 30 60 641666  3624.99 CgSgEM 1@161 -11.65  -9.15 gf:gh PASS
77 30 60 641666  3624.99 CFSSQEM 16200 551 503 S0 PASS
77 30 60 644666  3669.99 CgSgEM 1@0  -1055  -11.49 gf:gh PASS
77 30 60 644666  3669.99 CFSSEEM 1@161 1273 -985 %% PASS
77 30 60 644666  3669.99 CF(’?'S;?M 162@0  -5.16 -4.73 gfaesh PASS
77 30 100 640000  3600.0 CFSSEEM 1@0 102  -9.23 gf:sh PASS
77 30 100 640000  3600.0 CFSSEEM 10272 1372 845 %5 PASS
Sporton International Inc. (Kunshan) Page Number : A4-13 of A42
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amranas. FCC RF Test Report Report No. : FG460505P

CP-OFDM see

7 30 100 640000 3600.0 QPSK 273@0 -6.02 -3.29 graph PASS
CP-OFDM see

7 30 100 641666  3624.99 QPSK 1@0 -11.35 -9.65 graph PASS
CP-OFDM see

7 30 100 641666  3624.99 QPSK 1@272 -12.97 -1.47 graph PASS
CP-OFDM see

7 30 100 641666  3624.99 QPSK 273@0 -5.46 -2.93 graph PASS
CP-OFDM see

7 30 100 643332  3649.98 QPSK 1@0 -9.65 -8.04 graph PASS
CP-OFDM see

7 30 100 643332  3649.98 QPSK l@272 -13.18 -71.73 graph PASS
CP-OFDM see

77 30 100 643332  3649.98 QPSK 273@0 -5.14 -2.53 graph PASS
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amranas. FCC RF Test Report Report No. : FG460505P

N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Edge 1RB Left Low CH OFDM_QPSK_ Edge 1RB Right Low CH

KEYSIGHT Input In i KEYSIGHT Inout RF
> L o ; ¥ ot fé

nFr
RT pls ok 150150

N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

KEYSIGHT lnput Fres Run KEYSIGHT it R Freg
- uph Cor i « ) ipkng fokd: 1501150

RT RT o

Sporton International Inc. (Kunshan) Page Number 1 A4-15 of A42
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FCC ID: UZ7TEM45A2



amranas. FCC RF Test Report Report No. : FG460505P
N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Edge 1RB_Right Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Inout ¥ Alten: 3068 Freg: 3624 KEYSIGHT it R Aten 308
ik uph ] R opn [Coupin PNO. Best Wi

p
= ign A

(Conter 3.62499 GHz

N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Right High_C

Trig FreaRun  Cenier P
] ko 150150
adio St e
KEYSIGHT it A
R T epe Louing

Nign Ao

RefLvl Offset 1.9 8
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
77 30 20 637334  3560.01 oPoK 1@0 see graph
77 30 20 637334 356001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 637334 356001  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 641666  3624.99 oPoK 1@0 see graph
77 30 20 641666 362499 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 641666  3624.99 CF(SS;? M 1@0 seegraph  PASS
CP-OFDM
77 30 20 646000 3690.0 QPSK 1@0 see graph
77 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 638668  3580.02 oPoK 1@0 see graph
77 30 60 638668  3580.02 CFSSQEM 1@0 seegraph  PASS
77 30 60 638668 358002  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 641666 3624.99 QPSK 1@0 see graph
77 30 60 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 644666 3669.99 QPSK 1@0 see graph
77 30 60 644666  3669.99 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 644666  3669.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM
77 30 100 640000 3600.0 oPoK 1@0 see graph
77 30 100 640000 3600.0 CFSSEEM 1@0 seegraph  PASS
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77 30 100 640000 3600.0 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 641666  3624.99 oPSK 1@0 see graph

77 30 100 641666  3624.99 ng’gEM 1@0 seegraph  PASS

77 30 100 641666  3624.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 643332 3649.98 oPSK 1@0 see graph

77 30 100 643332 3649.98 CFSSEEM 1@0 seegraph  PASS

77 30 100 643332 3649.98 CF(SS;? M 1@0 seegraph  PASS
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